
1 

 

�

�

 
 
 

PHD COURSE IN: 
 
 
 
 

FLUIDYNAMICS AND PROCESSES OF ENVIRONMENTAL 
ENGINEERING 

(CICLE XXV) 
�
�
�
�
�

�������	
������	�������������
���������������
�����������������������	������	��������

�
�
�
�
�
�
�
�

�
PhD student: Chávez Romero Zaida Brenilda 

Genoa, March 2013. 
�
�
�
�
�
�

UNIVERSITY OF GENOA 
��

���
�epartment of Civil, Chemical, and Environmental Engineering�



2 

 


������	�
�
�������
����������������������������������������������������������������������������������������������������������������������������������4�
 

����������������	������������������������������������������������������������������������
1.1. The water problem ............................................................................................................................ 6 
[...]
energy production from limited reserves than the plentiful reserves. The use of other 
feasible renewable sources as photovoltaic, eolic, hydraulic, biomass and geothermal 
sources are increasing [FONAM16, 2008].  

 
 

                                                           
12

 AEO is the acronym for “Annual Energy Outlook”. 
13

 EIA is the acronym for “U.S. Energy Information Administration”. 
14

 IEA is the acronym for “International Energy Agency”. 
15

 MEM is the Spanish acronym for “Ministerio de Energía y Minas”. 
16

 FONAM is the Spanish acronym for “Fondo Nacional del Medio Ambiente”. 



10 

 

 
 * LGN = Liquid natural gas (fiscalized production). 
 ** Bosta is excrement of cattle and horses. 
 *** Yareta is a tiny flowering plant in the family Apiaceous native to South 
America. Yareta is an evergreen perennial being in leaf all year. 

Figure 1.3: Peruvian structure of primary energy production in 2009. 
Source: [MEM, 2010] 

 
Commercial energy is coming from crude oil, hydro=energy, natural gas and charcoal 

and represents the 82.7% of total primary energy production. Solar energy is using as a 
solar thermal or photovoltaic, especially in rural communities for telecommunication, 
electrification systems, education, and clinics or health center services.  

 
Currently this system is not sustainable and unequal. Many Peruvian forest cities have 

limited access to the electricity and about 45% of housing have no electricity access 
[Arroyo et al, 2005]. In other big cities, the use of fossil fuels causes enormous greenhouses 
emissions causing serious problems of air pollution.  

 
Electricity demand has been an average annual growth of 8% due to the intensive 

development of mining and manufacturing activities, and the investments in electricity 
has been average annual rate of 27%. The necessity of accelerating the implementations of 
new projects for ensures electricity supply, but promoting a sustainable use of energy 
sources for the environment preservation is urgent [MEM, 2009]. MEM has planned start 
projects of thermal power plants to natural gas for the medium term and hydraulic power 
for the long term [MEM, 2009], as well as, eolic, biomass and solar.  

 
There are 42 power stations over 20 MW that works by national grid and have a total 

capacity of 5,585 MW. This group is composed of 21 hydroelectric stations with a total 
capacity of 2,927 MW and 20 thermo=electrical stations with a total capacity of 2,658 MW. 
In thermo=electrical stations, 6 projects with natural gas and have a total capacity of 1,719 
MW. The energy participation of these resources has an average annual growth of 54% 
[MEM, 2009]. 

 



11 

 

�� � �(2()*/0(�(2(,34�5.6,7(5�
 

Worldwide, the demand of energy provision is increase very quickly. Electricity is 
generating mainly from oil and coal, but in the last years, other fuels as Natural gas, 
hydro, nuclear and renewable sources are increasing their production and transformation, 
as shown in Figure 1.4. 

 

 
** Others included geothermal, solar, wind, heat, biofuel and waste. 

Figure 1.4: World electricity generation in 1973 and 2010. Source: [IEA, 2012] 

 

However, sources as nuclear power are not accessible to the vast majority of the 
world, while, renewable energy sources are easily accessible to mankind around the 
world. Renewable energy is not only available in a wide range, but, also abundant in 
nature.  

 
About 90% of energy from renewable resources is produced and consumed in 

developing countries. More than 40% of biomass is located in South America, out of 
which, 55% is used directly as fuel or split firewood, and 45% is used as industrial raw 
material suitable for energy generation. Biomass and other renewable sources represent 
14% of energy contribution, but in developed countries represents only 3%, while in 
developing countries represent 35%, especially in rural areas where often the biomass is 
the only accessible and affordable energy source.  

 
Wind energy represents about 0.3% of the global installed capacity of electric, but it 

supplies only about 0.1% of total global energy [Varun et al, 2009]. Installed wind capacity 
is rapidly increasing in the last years, especially in the European Union countries. The 
global annual installed wind capacity was 37,466 MW in 2009, up from 3,760 MW in 2000 
[EWEA17, 2010]. 

 
The solar Photovoltaic market has been increasing over the last years and is forecasted 

to confirm this turned in the coming years. By the end of 2011 the global cumulative 
capacity was 69,684 MW. The European Union contributes about 74% of the global 

                                                           
17

 EWEA is the acronym for European Wind Energy Association. 



12 

 

cumulative capacity. The global annual installations by the end of 2011 were 29,665 MW 
up from 277 MW in 2000. It is estimated that today over 4.5 million households in Europe 
get electricity from solar photovoltaic [EPIA18, 2012]. Hydro, geothermal, sea power and 
biomass represent other renewable sources.  Hydropower is the renewable resource most 
ancient use. Biomass is the major source of energy in developing countries and is likely 
remaining in the future [Rosillo=Calle, 1992 and Hall, 1991].  

 

 
Figure 1.5: The contribution of biomass to global energy=use. Source: [IEA, 2009] 

 

The CO2 emissions from oil are decreasing in last 30 years, but the emissions from 
coal/peat is increasing, while, the emissions from biomass and other renewable sources is 
minimum. 
 

Table 1.3: Emissions from various energy sources 

��������	
�����
�����
�	
��������������	����������

CO2 SO2 NOX 
Coal (best practice) 955 11.8 4.3 
Coal (NOX) and FDG* 987 1.5 2.9 
Oil (best practice) 818 14.2 4.0 
Natural gas (CCGT**) 430 = 0.5 
Diesel 772 1.6 12.3 
Small hydro 9 0.03 0.07 
Large hydro 3.6 – 11.6 0.009 – 0.024 0.003 – 0.006 
Wind 7 – 9 0.02 – 0.09 0.02 – 0.06 
Solar photovoltaic 98 = 167 0.2 – 0.34 0.18 – 0.30 
Solar thermal electric 26 = 38 0.13 – 0.27 0.06 – 0.13 
Energy crops – current practice 17 = 27 0.07 – 0.16 1.1 – 2.5 
       (likely to improve to) (15 – 18) (0.06 – 0.08) (0.35 – 0.51) 
Geothermal 7 = 9 0.02 0.28 

* FDG = Flue gas desulphurisation 
** CCGT = Combined cycle gas turbines 
Source: [Akella et al, 2008] 

�
�
�

                                                           
18

 EPIA is the acronym for European Photovoltaic Industry Association. 



13 

 


������� ��� 
�	�� 	�����	�� �����	�� ����� ��� ��	��������
�����
���������	�
�

���� 
*5(�	+684�����+*04�
 

������ �.9:��:36,(�;��<�
�

Novi Ligure is a town in the province of Alessandria, Piedmont region, of northwest 
of Italy. Novi Ligure has an area of 750 square kilometers and a population of about 28,581 
inhabitants at 2008 [Gestione Acqua, 2010]. 

 
The main economic activities are agriculture and industry. Other important activities 

historically relevant are sericulture or silk farming (production of raw silk).  In the part of 
hill territory, the prevalent activities are silviculture (the practice of controlling the 
establishment, growth, composition, health, and quality of forests) and viticulture or 
viniculture (production of wine). 

 
Novi Ligure is an industrial center where the head offices of many enterprises and 

establishment are presented; such as food and confectionery industries, drugstores and 
small and medium business. It is well disposed geographically into the industrial triangle 
composed by Turin, Genoa and Milan.  
 

 
Figure 2.1: Location of Novi Ligure (Al) in Italy and Europe. Source: [Google maps]. 



14 

 

Wastewater treatment plant is located at northwest of Novi Ligure in a distance of 600 
meters of border with Pozzolo Formigaro (AL), next to Cascinetta farm building, to the 
north of “Rio Gazzo” waterway which is the receptor stream of treated effluent and to the 
south of railway Turin = Genoa. The area presents level land with a middle height of 169.50 
amsl (above mean sea level). 

 
There are two towns connect to the purifier, Novi Ligure with a population of 25,581 

inhabitants and Pozzolo Formigaro with a population of 4,896 inhabitants. The plant is 
designed for a total capacity of 70,000 inhabitants approximately. The average value of 
service coverage is 98% for civil population and 100% for industries. The 63.8% of total 
wastewater is industrial sewage and 36.2% is domestic sewage.  
 

The water depuration treatment is constituted by preliminary treatment (screening 
and grit removal), primary sedimentation and biological treatment with activated sludge 
process. Mixed sludge is treated by two=stage mesophilic phase anaerobic digestion, 
preceded of thickening; the effluent of stabilization phase is subjected to mechanical 
dehydration, and dehydrated sludge is finally disposed in composting plants. Moreover, a 
treatment for wastewater reuse in industrial applications is also applied. A satellite view 
of the Novi Ligure treatment plant is shown in figure 2.2. 
 

 
Figure 2.2: Satellite view of Novi Ligure’s wastewater treatment plant. Source: [Google earth]. 

 
 

The total capacity of the plant is 2,964.6 m3/h. A scheme of the treatment process is 
shown in figure 2.3. 

 
 
 
 



15 

 

 
Figure 2.3: Wastewater treatment system of Novi Ligure. 

 
 

 
The influent to the treatment plant has follow characteristics: 260.2 mgCOD19/l, 152.5 

mgBOD520/l, 109.9 mgTSS21/l, 15.92 mg����/l and 1.03 mgPtot/l. 
 
Wastewater treatment system is composed by a general by pass, one unit of automatic 

coarse screens and two units of mechanical fine screens. Coarse screens have a bar 
interspacing of 0.03 m. and bar size of 0.012 m, while, fine screens have a bar interspacing 
of 0.016 m [Gestione Acqua, 2010]. Fine screens are a rotary drum type.  

 
Grit, fat and grease are removed in one aerated basin of dimensions 4.00 m width and 

30.00 m length and 2.45 m depth with longitudinal flow. The retention time is 14.9 min 
with a longitudinal velocity of 0.03 m/s. Sand daily production is 0.24 m3/d [Gestione 
Acqua, 2010].  

 
Primary sedimentation is carry out in three parallel lines, each one constituted by a 

circular basin with upward and radial flow. Each basin have follow dimensions: 24.0 m 
diameter, 452.4 m2 unit area, 3.40 m depth, 1,357.2 m2 total area and 4,614.37 m3 total 

                                                           
19

 COD is the acronym for Chemical Oxygen Demand.  
20

 BOD5 is the acronym for Biological Oxygen Demand, and it is the amount of dissolved oxygen consumed in five days 

by biological processes breaking down organic matter 
21

 TSS is the acronym for Total Suspended Solids. 



16 

 

volume, with a retention time of about 4 hours. Primary sedimentation has removal 
efficiencies of 20% BOD5, 35% COD and 50% SS. A blade at the bottom is useful for sludge 
discharge and other blade at the surface useful for floating solids removal. 

 
Activated sludge process is a biological treatment limited to the carbon removal and 

partial nitrification of ammoniacal nitrogen and it is carry out in three parallel lines 
equipped with an oxygenation system through injection of fine air bubbles. Basins are of 
dimensions 10 m width, 30 m length and 4.0 m depth. Total volume is 3,600.0 m3. The 
average treatment capacity of each basin is 690.77 m3/h. 

 
The efficiency removal of this treatment is about 75.8% for COD, 88.9% for BOD5, 

81.1% for TSS, 60.6% for ���� and 51.2% Ptot. Those results show good removal efficiencies 
and good degradation levels. 
 

Final sedimentation and sludge recirculation include also three parallel lines and 
circular basins with upward and radial flow. This section is equipped with a system for 
quick removal of sludge and a superficial blade for foams and floating material removal. 

 
Basins of final sedimentation have the following dimensions: 26 m diameter, 530.93 m2 

superficial area, 2.75 m depth, and 4,380.2 m3 of total volume. The recycling of sludge from 
secondary sedimentation to biologic treatment is carrying out through to two different 
pumping stations. The first station is equipped with three feed screws, while, the second 
station is equipped with two submersible centrifugal pumps. Both screws and centrifuge 
pumps have a unit flow of 350.00 m3/h. 

 
Effluent disinfection is carried out by chlorination using Sodium hypochlorite – 

NaOCl. Disinfection is connecting to the basin of sedimentation effluents through fiber=
cement pipes of 0.5 m diameter. The disinfection basin is a rectangular basin with paths of 
dimensions 2.40 m internal useful width of contact canal, 85.0 m internal useful length of 
contact canal and 2.0 m depth, 408.0 m3 total volume. 

 
Effluents are discharged in the “Rio Gazzo” waterway. 

 
 
��
��������������
 

Sludge treatment is composed by: 
 

A section of lifting of the excess biologic matter is equipped with two submersible 
centrifugal pumps, each pump has a flow of 35.0 m3/h. Hydraulic circuits permit throw 
again the sludge to the primary sedimentation or directly to the pre=thickening zone. 
Similarly, the section of lifting mixed sludge is composed by two electrical pumps 
installed near to the second basin of primary sedimentation.  
 

The section of pre=thickening and lifting sludge to anaerobic digestion is constituted 
by one circular basin equipped by a scraper mechanized with central control. Thickened 



17 

 

sludge has sent to the anaerobic digestion through two progressive rotary pumps. Basin is 
of dimensions 12.0 m diameter, 113.1 m2 surface area and 3.75 m depth. 

 
Anaerobic digestion of the sludge is a two=stage mesophilic process (33 = 35°C). 1st 

stage reactor is heating through by heat exchanger system, and 2nd stage reactor is not 
heating but the process is completed here. Thermal power station (for sludge heating) is 
equipped with a boiler fed with gas from digestion process or eventually with gasoil. 
Digesters have follow dimensions: 1st stage reactor is 16.3 m diameter, 208.7 m2 surface 
area, 8.6 m depth; while 2nd stage reactor is 10.2 m diameter, 84.7 m2 surface area and 6.1 
m depth.  

 
Biogas from sludge digestion is accumulated in a wet gasometer and the excess are 

combusted in an automatic pilot flame torch. Gasometer has 7.6 m diameter and 4.0 m 
depth. 

 
Mechanical dehydration of sludge includes two belt=press units; one of them is 

currently substituting by a high efficiency centrifuge (it can reach about 25% of 
dehydration efficiency and less volume for disposal). Discharge of sludge is carried out 
through a screw of 0.24 m diameter and 6.0 = 8.0 m3/h flow rate, while screw of sludge 
transportation has 30° slope. 

 
Dehydrated sludge is stored in cylindrical containers in a canopy but it presents 

problems related odours. 
 
 

����
���������������	�����
���������
����
 
 Finally, the plant also treats the effluents for final industrial applications. The section 

of plant is composed by follow stages: 
 
Pumping and lifting effluents from chlorination section to clarifloculation sector is 

carry out through centrifugal pumps. There are 3 submerged centrifugal pumps with 240.0 
m3/h of flow capacity. Pumps operation is correlate to water demand for industrial uses. 
The effluent is send to clarifloculation through one PE=pipe (Polyethylene pipe) of 0.35 
mm diameter and with non=return valves making easier the operating and maintenance.  

 
Clariflocculation section with sludge bed and recycling system is carried out adding 

with Ferric Chloride (FeCl3), Sodium hydroxide (NaOH) and auxiliary polymers mainly 
anionic polyelectrolyte (PONILIT GT=2). The process includes 4 phases: mixing of effluent 
with Ferric Chloride and sludge recirculation; flocculation; separating liquid and solid 
phases by sedimentation process; and thickening of sludge. For the storage of FeCl3 and 
NaOH, there are two cylindrical and vertical tanks. The capacity of each tank is 10.0 m3. 
Reactives are introduced in the effluent in proportions of 0.04 m3/h of Ferric Chloride and 
0.02 m3/h of Sodium hydroxide, regulated by two proportioning pumps. The basin used 
for mixing the effluent with reactive has 38.1 m3 volume. Additionally, two basins for 
recycled sludge with capacity 6.0 – 30.0  m3/h. 

 



18 

 

Removal of residual suspended solids is made by filtration including two rotary disks 
with fabric filter support and automatic cleaning system. The effluent in the output of this 
section has a suspended solid final concentration lower of 10.0 mg/l, the efficiency is 
compatible with demand of water by industrial reuse and, also, ensure correct functioning 
of next section: disinfection by UV. The efficiency is 95%. 

 
Disinfection is carrying out using ultraviolet radiation. The disinfection treatment 

presents maximum radiation of 50 – 80 mWs/cm2. The system is computerized. Treatment 
capacity is 360.0 m3 with dimensions: 6.0 m width, 15.0 m length and 4.0 m depth. 

 
Demineralization process is carrying out using ion exchange resins (two=stages: 

cationic and anionic) in order to reduce the level of sulfates (200.0 mgSO=4/l) and chlorines 
(100.0 mgCl=/l), effluent storage and recovery stations for internal and external uses. This 
section, also, is composed by activated carbon treatment filtration systems, the goal is 
reducing organic load in order to increase the ion exchange capacity. Chemical products 
used in this section are hydrochloric acid=HCl (cationic=strong) and sodium hydroxide=
NaOH (anionic=weak). Then, the water is stored and sent to the principal discharge system 
of the plant. The effluent have optimal characteristic by industrial use. 

 
Finally, chemical sludge is transported in the basin for a mechanical thickening and 

mechanical dehydration. Basin has dimensions 5.0 m diameter, 19.6 m2 total area, 3.0 m 
depth and 58.9 m3 of volume. Final sludge is discharge through internal pipes. 

 
 

���� 
*5(�5+684����	.6+'��1(,:7*�
�

������ =67*,*1*23*>�
.0.1/:*�
�

Bucaramanga is the capital city of the Santander’s department. Bucaramanga is located 
on a plateau in the Eastern Colombian Andes. The official metropolitan area includes the 
municipalities of: Girón, Piedecuesta and Floridablanca. It is located about 600 a.m.s.l. 
Even so, its climate is warm with an annual average of 22°C ranged between 16°C in 
winter and 30°C in summer. Total annual precipitation is about 1,280 mm. 

 
The population is about 523,040 inhabitants. It is the fifth largest city economy and 

sixth on population in Colombia. The city is the base of the Colombian Petroleum Institute 
(ICP), the research branch of the state oil company Ecopetrol and the Colombian Natural 
Gas Company (Ecogas).  

 
There is a hydric pollution in the rivers of Bucaramanga because most of them are 

receptor bodies of effluents from wastewater treatment plants. During the last year, the 
government installed 61 monitoring points in the area of these rivers.  

 
Bucaramanga has the first UASB pilot plant built in the world and the first UASB full 

scale plant, La Rosita and Río Frío WWTP respectively. Many points of La Rosita have 
been studied for design and construction of Río Frío WWTP. Technical and economic 
feasibility in tropical weather has been demonstrated with Río Frío WWTP operation. 



19 

 

 
Figure 2.4: Location of Bucaramanga in South America. Source: [Google maps]. 

�

�
��	����	��� !�
 

The start=up process of Río Frío WWTP was started at November 1990 with one 
reactor. The process was so slow, during the first six months the process was equivalent at 
primary sedimentation used as sludge storage. After that, the reactor was functioning 
satisfactorily, under hydraulic conditions planned in design. The second reactor began its 
function in January 1991. From May 1991, the company developed a scheme for operation 
alternate of reactors and to increase loads gradually. A third reactor began its operating in 